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Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax
05023560 1/4
pateDia:  (01/10/2005
Customer | Ciente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Chente Orden - hem N° Customer's Reference | Referencia del cliente Manufacturer's Works Order N° | Confirmacion de Venta
081338/04
Manufacture Process/ Procesc de fabicacion Product Type | Tipo de producto. Surface | Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Specification | Normas o espacificaciones. Steel Grade | Grado de acero. Ends | Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Crmensions | Dimensionas
355.60 X 11.10 MM
14.00 X 0.438 INCH

Length | Longitud,
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad.

1l Pcs/pz

INominal Weignt / Peso Nominal
94.30 KG/M
63.50 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

LMax: Longitudinal Maximurn | Maximo Longitudinal

TMin: Transverse Minimum | Minimo Transversal

Specimen condition Specimen dimensions Test Y. S. uTsS. ¥Y.S.
Condicion de la probeta Dimensiones de la probeta tlemp Unit/ Unidad Unit / Unidad f Elongation
Heat N” Sample N*| Ls ing Type Size Area Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo On Tamafio Seccion de Bul 0.5%
mm mm ensayo Required/Requerido Required [ Reguerido Required |% in 2 inches
[TMin TMin: pinse = APt
[Thiax: Thiax
LMin: 29.50 LMin: 42.18 Max Ont.
C LMax L Max: o
23673 |15657 |C/B| ST |Rec| L | 38.40 x 11.80 fa53.12 TA 31.93 49.73 0.64 40
23673 |15658 |C/B| ST |Rec | L | 37.80 = 11.30 J427.14 TA 33.65 50.30 0.67 42
Ls: L of the le | L ion de la C/B: Body | Cuerpo RIU: Upset | Recalgue TT: Heat Treatment / Tratamiento Térmico
Tra: Sp with heat at Lab y | Probeta da en laboratori NR: and Temp i ¥ TR: Q: and T d | Temp ¥
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief | Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
|Rec: Strip specimen | Reclangular Cil: Round bar specimen | Cilindrica Orl: Orientation | Orientacion L: Longitudinal / Longitudinal
T: Transverse | Transversal TA: Room T iT EUL: Extension Under Load Method UTS: Ut tensile gth | R
Mamxe: Maximum | Maximo Obt: Obtained | Obtenido ¥.S5.: Yield strength | Fluencia LMin: L Mis 1 Minima L itud!

TMax: Transverse Maximum | Maximo Transversal

Min: Minimum | Minima
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Date/Dia: Ol_ \1_ O\NODm

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente:. PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order | Cliente Orden - tem N° Customer’s Reference | Referencia del dlients Manufacturer's Works Order N* | Confirmacién de Venta
081338/04
Manufacture Process/ Proceso de fabicacion Product Type | Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones Steel Grade | Grado de acero. Ends | Extemos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS53 (JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
AG._._._n:mE:w | Dimensiones Length / Longitud Quantity / Cantidad. 1 Pcs/pz Mominal Weight | Peso Maminal
355.60 X 11.10 MM 6.00 / 6.50 MTS 94.30 KG/M
14.00 X 0.438 INCH 19.70 / 21.30 FT 63.50 LB/FT
[ HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heat/ Colada: Required /Requerido  HRC
23673 Min Max. 22.00 23673 Min, Max. 22.00
mw_.:mm [ Muastra 15657 _m:n { Ext: -m.ﬁ:ﬁ / Muestra 15658 —m_i_ Ext:
Quadramt Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 Z 3 Prom | Var
1 OD/DE §76.7 |79.0]78.1 [77.9 1 ODIDE 76.7]76.4]76.7]|76.6
Unit / Unidad MWIC 79.6 |76.5]76.3 |77.5 Unit / Unidad MW/IC 76.B|76.8|76.9)|76.8
.,leo 1D/D1 78.6 176.9176.9 |77.5]0.4 HRb - [[]8]} 77.1177.0177.9177.3]0.7
Pipe N® / Tubo N°: Jue: c/un frr: s7 |pipe N°® / Tube N°: les: c/5 Jrre sT
Min: Minimum / Minimo ID/DI: I D 1 Dia I Ls: L ion of the i i oo de la Tra: § with heal treatment at Laboratory | Probeta tratada en laboratoria
Max: Maximum /| Maximo Aver.: Average CI/B: Body | Cuerpo NR: N and Tempered | N ¥ R id A: Annealed / Recocido
OD/DE: Outside Di | Dia Prom.: Promedio R/U: Upset [ Recalque TR: O hed and Tempered [ T lado y R: SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | Variacién TT: Heat Treatment | Tratamiento Térmico N: Normalized | Normalizado ST: As Rolled | Sin Tratamiento  Q/T: Quenched | Templado
| TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heal N' | Sample N° Flallening Test |
|_Coiada | Muesra - Ensayo de Aplastamienip
23673 |15657 GOOD/BUENO
23673 ]15658 GOOD/BUENO
This s to cartiy thet the produc n snufactured, sampled, lested, andlor d in aceord with the i mfaranced snd mests the requirsmerts in oll respocts. Tres cortficate « asusd by o computanzed systsm and it is valid with slectronic signatime. On the original cartificats the imde-mark grean ooloursd
Tenaris' is stamped. In case the ownn; of Ihe origin i weisld release o copy of i he must attest fts conformity 1o the onginal ona, taking upon nimeatft the respansabiiity for any unilewiul or not aliowsd uss. Any alterstion andior falsdfication will be subjaded i2 the law
This cenificale is not a declamnon of ong 158 &5 & doclamiion of ongin
Emin documents cerifica que lox productos descritos agul fuseon il ¥io da souero con ls aspecificacidn de relareica y sstisiace los i s Erte certificsdo se emils mediants un shdama compularizado y &5 valdo can fima slectdnica.  En sl certficads anginal ul logotipo
Tenanis {verde) ssté impresa on o hols £n caso de gue ol posesdor dol cortificade snimgue une folocopi del misma, deberd gamniizar in conformidad con @l originel, y =& hace espansable por cuniquier uso ilegal o ndebe. Cuslquier ullarscion yio falsficacian serd sujeta a 1 loy
Exte cantificads no es, nl puede ser usedn, como uns declmerin de oigen
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Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/NUmero Page / Pagina (52) 229 989 1120 fax

05023560 3/4
Date/Dia: 01/1 DxMDOm

Customer / Ciiente: PLESA AMAHUAC ¥ CIAS, S.A. DE C.V. Customer’'s Order / Cliente Orden - ftem N* Customer's Reference / Referencia del cliente Manufacturer’s Works Order N* | Confirmacion de Venta
081338/04
Manufacture Process! Proceso de fabicacion. Product Type ! Tipo de producta Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones Steel Grade | Grado de acero. Ends | Extemos, NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
imensions | Dimensiones Length / Longitud. Quantity /| Cantidad. 1 Pcs/p=z Nominal Weight / Peso Nominal
355.60 X 11.10 MM 6.00 / 6.50 MTS 94.30 RKG/M
14.00 X 0.438 INCH 19.70 / 21.30 FT 63.50 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
C ition, % | C ion %
Cc Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb 51 52
X100 X 1000 X 10000 X 100
|Heat H Max
Colada Min
Sample N 1P Max] 25 120 40 15 30 30 400 B0 400 40 15 i00
Muestra N° Min} 29 | 10
J23673

15657 P 18 66 27 5 4.2]15.3 8 50 0 1589 18 11 4 ] 1] 23 o 60 o 30.1

15658 P 18 66 27 5 d4.2]14.6 8 50 0 158 19 11 4 [ 0 21 0 60 0 30

H: Heat | Colada P: Product | Producto 1—

S1:SUMA Nb+V+TI S2:SUMA Mo+CreNi+Cu+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time! Tiempo Results / Resultado
Unit/ Unidad. Value/ Valar Second! Segundos

PSI 2230 o satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricaciém de acero.

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco
Eléctrico-Horno de Afinacién-Migquina de Colada Continua. Acero calmado con aluminio.

This in 1o certify that the products described b

Tanars' is stamped. In case tha ow

This certficate s not o dectartion of ongn nor may it be used s s decinmbion of ongmn

Este documento cortifica gue los productos desaritos agui fuson manufaciuzsdon. o

Este cortlicado no es, ni puedn ser usedo, come una declracion de orgen

Tenatis (vonde) extd impreso en la hoa En caso de ous & possedon del sefficano antregue une folo:

in wers mandaciesd, sampled, lested, andior Inspecind in accordance with the spacification refersnced and meats the requimments in sl mspecs 1
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cia y satiaface los o L
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- Tubos de Acero de México, S.A.
m :mq_m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page ! Pagina (52) 229989 1120 fax

05023560 4/4
Date/Dia: O .._ .: OMMOOW

Customer | Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - lem N* Customer's Reference /| Referencia del cliente Manufacturer's Works Order N | Confirmacidn de Venta
081338/04

IManufacture Process/ Proceso de fablcacion Product Type / Tipo de producto, Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones. Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
—bHH SL/ASTM Al06/ASME SAl106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Tu.ﬂ:m:wa:m { Dimensiones Length [ Longitud. Quantity / Cantidad. 1 WOW\HVN Mominal Weight / Peso Nominal

355.60 X 11.10 MM 6.00 / 6.50 MTS 94.30 KG/M

14.00 X 0.438 INCH 19.70 / 21.30 FT 63.50 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZA

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-97

TAMSA REF: 561515

TAMSA QUALITY DEPARMENT SIGNATURE

Quality System Certified
N 110950

This is ta cardfy that the produc

ctibed hete in wers manufactured, sampied, tested, andior in with they spncificats and mesls the requirements in allfespects. This certilcale is maued by a computerzed system and i is valld with lectionic signstur On the original canficats tha tde-mark green coloursd

Tonaris'is stamped. In case fhe ownse of 1he ariginal cartificats would release & copy of i, he mis Sttes! s corrformity to the original one, faking upon himssift the responsability for sy unbawlul of ot slowed wes Any sh andior will ba subjected to the law
This cadificate is nat & declambon of ongin nor may it be u

as a declamticn of origin,

Esls documanto cerifica gue ks

crilns aqul fusmn yo do acuerdo con |n especificacion de refarencie y aatislsce ps comaspandisnias eguanmiantos.  Fate canificads se amity dianie Ln sistama ¥ es walda con firma slecirinica, En ol contficado onginal e logotipo
caso de que al dor del A entrague una k dal minmo, deberd gamntizar b conformidad con al onginal. y ss haos maponsable por cuakyuer uso llegal o indatida. Cuniquler aherscion yio falificacian sard sujets » b ley
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